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Jiangsu Science Test Technology Service Co., Ltd
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BRICBALEK )
LB AR BN EEAR AT
Client's Unit
Hihk/ B S -
YT 76 24 A i 240 Ak Kl P 2 Tk
Add./Tel.
$E R A/ Sample Description: [&#5/ Solid state ~ # f:3{&/ Sample Quantity: 1
PR FE S 4% FR/ Sample Name: FiE
Sample Description J#2/ Trademark: Q235B JEJ/ Thickness: 1.8 mm
ﬁ'E/Else: /
R E LI ) LB T R IR IR ML SHT4605  (KeMEAT 2 2020 4F 12 A 08 H)
Test Equipment Microcomputer controlled electro-hydraulic servo universal testing machine SHT4605
L2 L3
AR E AR TR
Test Methods /Test Vide infra
Items/ Test Results
EREEM ot A=E ]
2020.06.15 2020.06.17
Delivering Date Test Date
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Notes
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Approved by l
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1.5 483K/ Tensile test
K JU AR/ Test standard: GB/T 228.1-2010
KW 45 R/ Test result:
PiPiseE R,y LR ARGRAE R, W5 (A)
WA _ , " * _ &
Tensile Strength Upper Yield Strength | Percentage Elongation
Sp. No. Note
(MPa) (MPa) after Fracture (%)
BARER 1% H GB/T 700-2006
370~500 =235 =26
Tech. req. From the GB/T 700-2006
e
A-1 425 317 46.5
Acceptable




